





Part List (WF 315874 )

@Xl
ﬂ/b

S

Front Left Leg

Back Right Leg
5

/5,0

Front Right Leg

Left Side Panel

(7) x1 7

Slats

Right Side Panel
x6

=

Slats

~6

Support Legs

Page: 3 of 11




Part List (WF 315875)

@XZ
MV

Side Rails
@ x1

Front Trundle Back Trundle

Slats

Page: 4 of 11




Hardware List (WF 315874 )

No. OUTLOOK DESC QTY
@ Dowel @8*30mm 12pcs
Bolts M6*90mm 14pcs
@ Bolts M6*40mm 6pcs
(D) > Bolts M6*30mm 4pes
@ ) Cross dowel M6*13mm | 14pcs
@ “‘”W Round head screw #8*25mm | 34pcs
@ vﬁ“‘\‘w Round head screw #7*12mm | 8pcs
@ % Wheels 4pcs

@ A Allen key 60*22*4mm | 1pc

@ f@/’\@ Pas L 4pcs

@ w““\\ | Round head screw #7*15mm 8pcs

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)

Page: 5 of 11




Page: 6 of 11




:70f11




STEP 6:




8pcs

4pcs

14pcs

Page: 9 of 11










